= e
www.teamcracing.ne .

rMs8E

INSTRUGTION MANUAL

1 SEALEELEGURIG OFRFROAD BUGEY

Dimensions R~T:

Length BB  « -« ¢t i e e e e e e e e e e e e e e e e e e e e e e 510mm
Width ﬁrﬁ ................................... 310mm
Height = = T 190mm




Transmitter Preparation
EEIT R

. <daHz

Control Panel  #:4|m#
Steering Wheel ¥ r#i

Throttle Trigger iHi"#dn

Battery Compartment =it
Charging Jack F&EHz[

Sterring Servo Reverse [ 1F 34 B
Power LED & ilifg/~i&

Steering Trim i i1 4 £

Bind Button #tEi%tl

© o0 N o o ~ 0N -

-
o

Throttle Servo Reverse jifi 1 i i B B
11 Battery Voltage Eith

12 Steering Dual Rate #[m) K /M

13 Power Switch 75k

14 Throttle Trim i}

Transmitter Battery Installation
EIRRENRE

AA Alkalln Batteries
Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.
EEERNRBIRELET REEit.
IRFEE AR REEhEEEIEE




Transmitter Preparation

PRI R
=
|
L ; .
Battery M
it S

1. Install Transmitter Batteries
LAY

2. Connect Battery to ESC
EREER MR

3. Switch on Transmitter First
H R

4. Switch on ESC Second

Hk s

Tools required

AEEFENTAR
@ Needie Nose Pllers @ Awl @ Grease Screw Cement @ H162
SR 3 E: S IREAIEK Instant Glue
— . . i) HE)ESIN
e B o a < (Grease) | |
! G2, el I
@ Differential Grease ( @ H154 @ Wire Cutters @ H096
e o Body Reamer st ROUND CUTTER
BT D )
@ Molybdenum Grease(Black) — —_—
55 (2) - — (( N
— \ b o
. . ) ,3—(:" —
Hex Wrench Hex Wrench Sharp Hobby knife /
R TR . @ Sharp Hotoy =
i No need to pre-drill precise holes
= | m—— (1mm to 15mm)can be drilled R For trimming bodies!
. ) H | Yotz rriirTE— [P

Battery Charger
(Not Included)
FE A (VEAT)

Electronic Speed I"’V'
Controller / Switch ™

AT R

Receiver

Feio

Note: When done driving Turn Off the
ESC and THEN Transmitter

TETR B A5 1 T8 B 0 B o P
LU PR 4

AT LU TR SH A FL 2R 1 524 1 mm—1 Smm

[




Servo Saver Turnbuckle Select the servo horn matching the servo being used.
RRAT Bag -A ARB RS AR
Approx.23mm
T08643 3x40 Turnbuckle %%ﬁ\ 23mm \
3x40H#F
[ ) ﬁ:li:@_i]_jjaj |
....... 1 ‘ . . . \
T08606 5.8 Ball End Projection.Note direction
5 8Tk EEAE \ Futaba-25T  Hitec-24T  Sanwa/JR/IKO-23T
e . | @
T08606 5.8 Ball Stud
5. 8Fkk
D 2 @ 4mm
T08666 M3 Nylon Nut @
A T08620
. )=y 23S / , & Steering Servo Horn-F
[IB ........................... 1 T08606 FeEfRmRE-F
T08674 M3x15 Screw 5.8 Ball End
M3x 158222 5. 8Bk
| L 1
@ T08643 \/\
3x40 Turnbuckle >
e ()
S . T08674
;—(8)?3606 ‘ B M3x15 Screw
. ajl Stud — 2
5. 8Ek3L M3x154822
Buffer
2 ::"| Bag-A
T08954 \
1202 sy roeers
BHES | M3x1448 22
\
\
1 |
— T08953 \
Servo Saver-Top ___ T08666
ZEE- | M3 Nylon Nut
il M3 e ARG
\
1mm
T08953

Servo Saver-Bottom

ZHEE-T

TOB05 T B | Bute Seow
RARE | 2yl Y
O o, .
W3708 3x7x0.8 Washer
3x7x0. 8# \ /
T08956
@ ” 2 Servo Saver Spring —___ \ T08953
............................ B T08651 Sﬁg[vo Saver-Left
T08666 M3 Nylon Nut | Steering Rack ZEomE-
M3JE iR (a8 TR 5
on. ... . | — | A
Servo Saver Nut — 708
T08674 Il)I/I3:)3(>1<11r ;L?Ségrew 4 g £ 3x7x0.8 Washer
== 3x7x0. 8 H
©) [ —— ... 1
Y T ure-to -scale diagram 1 Assemble as many times as specified
1.1 b X1 EEe

[ 1]




Servo Saver Post/Side Plate
3 bt | Bag-N B

T08680
Side Plate-Right

T08960
Chassis

K&

T08674
M3x8 Screw

M3x81E 22

T08674 M3x8 Screw
M3x84Z 22

Omm .

E T08680 T08674 M4x10 Screw
T08955 Side Plate-Left MAx108R 22
;4081?)784 \\ < Servo Saver Post -2
x10 Screw Sk NP
Mdx1 0422 &kt
Buffer T08674 @
4 Bag 'A M4x10 Screw — & T08674
M4x 108822 M3x10 Screw T08666
T08612 M3 Nylon Nut
__— Front Body Mount M3fE U B}
FIESE
T08959

__— Buffer Plate
S, EMIR
2 #
B061003

T08673 6x10x3 Ball Bearing

M3x10 Screw
—— 6x10x 347
l M3x104822 x10x3HK \

T08965

Front Chassis Stifener

HISCHERF

T08673 M3x10 Screw

M3x1088%% ......... 1 @ +°
© (s S

T08674 M3x10 Screw
M3x10#8%2  ....3

© [ omn

T08674 M4x10 Screw .2
M4x 1082 22

T08674
M3x10 Screw

O




Front/Rear Differential

| B4 Bag-C

B/ EERS o T08633
—:5 ;) 2~ T08633 ‘ ‘ T08633 _— 20T Diff Gear
?@§ 20T Diff Gear T08633 2.5¢11.5 Pin 20TERLLE
AN 20Ty | 10T Diff Gear W41202 | 2.5x11. 5684t |
10TERGH
| T08633 \ \ T08633 | P
2.5x11.5 Pin Diff Shaft j
\%7 2. 5x11. 5505t | @@ iRl %}3 | 708600
‘ \ > ‘ X \ : __— Differential Pads
‘ ‘ o<>o i
T08600 =
| @%} a | ‘ T08636
\ \
\ 5000# for Front \\@ \ @
T08600 2000# for Rear AN V) T08636
L___~ Differential Housing‘ ) \ , 43T Diff Gear
EiEE i
‘ w7 | | ‘ ATERIGE
g 2 B081605 \ \ 9 B081605
& ~ 8x16x5 Ball Bearing ‘ ~ 8x16x5 Ball Bearing
8x16x54H7& \ \ &S 8x16x54H7&
\ \
T08634 T08634
™~ Diff Connecting Cup \ \ ~ Diff Connecting Cup
EIRBEM ERTER

8x1

Ol

T08600/T08636 5.8x1.9 O-Ring W41202 4x12x0.2 W asher B081605 8x16x5 Ball Bearing T08636 M3x12 Screw
.8x1.9 0%f 4x12x0. 28

8x16x5%5H 7%

M3x 128842

s @)

T08636
M3x12 Screw

M3x 124242

.4 8
Front Differential Case
E M | Bag-C/D T08642
110mmCenter Front CVD
110mmAR FijCVD \

T08641

M5x4 Screw

wsxaigz Q)

/
B061305
6x13x5 Ball Bearing 7/
T08601
Differential Case
EiRFE
/
N / W131602 B061305 6x13x5 Ball Bearing
/ 13x16x0.2 Washer 6x1 3X5$ﬂi7¥<
13x16x0. 2 &
@ |:| ..... 2
W131602 13x16x0.2 Washer
T08636 13x16x0. 23 B
10T Gear

10TiA%e

T08673
M3x16 Screw

M3x 164842

T08601

___ Differential Case

ERFE

T08673 M3x16 Screw
M3x164% 22

T08641 M5x4 Screw

‘ M5x 448 22

Assemble as many times as specified
FERYE

X2




Front Swaybar
7 Bag-D
T08606/

Q)

T08601
M2.5x8 Screw

M2. 5x81R 24

/ T08647
T08601 joseot Front Swaybar
M3x3 Screw ay -~ Enlalitas
W3x34Z 4 B 54T [ E FE g

P < &

T08606
M3x3 Screw

M3x 34222

T08601 M2.5x8 Screw
@ M2. 5x81g 22

om

T08606 6.8 Ball Stud
6. 8Ekk

T08606 6.8 Ball Stud
6. 8%kk

~

~

Front Hub Carrie
8 B4 Bag-D

T08603
Front Hub Carriers 12 Degree

HIAEEE12%

T08774
2.5x12.8 Pin

2.5x12. 8§N%t

| Tos772 T08604
;’08639 CVD Connecting Cup Steering Block
5mm Drive Shaft CVDT%HQ (o) E2
95mmf& Ffih ‘ =
TO8774 T08603
5x8.5 Shaft — King Pin Bushing
5x8. 54 KEHME
)
T08774 5x8.5 Shaft /
T08774 2.5x12.8 Pin 5x8. 5%
2.5x12. 8§M%t+ @ ............ 2 T08649
s 2 _T08603 King Pin Bushing 2.5x16.8 Pin
B131904 13x19x4 Ball Bearing KFHEHE 2.5x16. 85M%t
13x19x 4% 7%

B081605 8x16x5 Ball Bearing
8x16x5%H7

” SH&
@ |:| 2

©

,  T086492.5x16.8 Pin

——1 .2
T08675 M4x4 Screw
MAxA%E 22

]

T08673 <
M4x14 Screw \‘, = @\
2. 5x16. 85M%t Max 1448 52 ‘
= — () /
B131904
13x19x4 Ball Bearing B081605 ) &
2 13x19x44%H 7% 8x16x5 Ball Bearing @
T08673 M4x14 S Siexcgix /
X crew
Max 144822 mggﬁx ot T08675
e e M4x4 Screw
T .4 AR MAx44Z 22

Assemble both Left and Right )
A BEEFE X

Assemble as many times as specified

FALKE 4]




9 Front Hub Carrie
IEES

T08968

T08675
4x10 Screw

T/ 2.5x8 Screw

T08968
2.5x8 Screw

TO08751
Front Hub Carrier Bushing

T08968
Front Lower Arm Plate CFRP
N

4

©

T08607 Front Hub Carrier Bushing
RISEEEHE

T08673 M4x16 Screw
Max16 1822

T08968 M2
M2.5

© [mm .10

.

T08675 M4x10 Screw
M4x10 4822

B4
T08969

Front Lower Arm

.2 TO08751
M4x16 Screw

.5x8 Screw
x8 B2

T08751

Front Hub Carrier Bushing

(i
0

)
M
<

7/

P

T08751
M4x16 Screw

1 O Front Suspension
AERRES

T08645
4x73mm Arm Shaft ~_

T08645 4x73 Arm Shaft

T08674
M3x15 Screw

T08673
M3x16 Screw

TUO0839
Arm Mount-FR

(©) (| ——

AxT3IREE T
.2
T08674 M3x35 Screw
M3x35 B2z
.2

T08674 M3x15 Screw

M3x15 #2%%

© |—

T08673 M3x16 Screw

M3x16 #Z2%%

T08673
M3x16 Screw

TO08763
Arm Mount-FF

T08674
3x35 Screw

T08645
4x73mm Arm Shaft

LR

Assemble both Left and Right
HEREMA




Front Shock Tower
m AR Bag-D

T08787

®/ M3.5 Nylon Nut
TU0884 /

Shock Top Ball Stud

T08674
M3x12 Srew
T08674
M3x12 Srew
T08674 M3x12 Screw T08787 M3.5 Nylon Nut
M3x12 4222 M3.5E &2 8

©) [—m .. + B © ... . .2

Bag-D

Front Upper Turnbuckle
IES i 1 Front Upper-Left
2l Rl wit-% Approx.32mm
T08606 | K Z732mm | —

——— 7.8 Ball Stud )

Projection.Note direction /

5mm
( AEAE
T08606
/ 7.8 Ball Stud Front U Right
P ) ron er-Ri
708606 7. 8ﬂi< X1 ﬁ.‘u:—:ﬁpp d Approx.32mm
7.8 Ball End-Front Upper K #32mm T
7. 8ERSKEE-Fi £ S Kﬁ ) ] (
e S
T08643 Ll = -
2’)‘(55%;;;‘;“‘2"'9 ( T Projection‘.Note direction
@ SEEAE
T08643 5x58 Turnbuckle T08606 7.8 Ball Stud T08606 7.8 Ball Stud T08606 7.8 Ball End-Front Upper
5x58RI4F 7. 8%ksk 7. 88ksk 7.8 BRSLEE-RIE
KT 2 [0 (D [ (( ----- 4
Y Ture-to -scale diagram Assemble as many times as specified
1.1 fepe 1

FHEH= ITI




Steering Turnbuckle
ST Bag -D
T08606 Steering-Left
6.8 Ball End-Steering . tE[al-4 ADDrox.27mm
1T ==
| ;
A Projection.Note direction /
T08606 FESE
6.8 Ball Stud
6. 83Kk
Steering-Right

¥E-A
Approx.27mm

T08606 — T R#27Tmm
6.8 Ball Stud =¥ 1
/// T08643 6. 8Tkk
‘ 4x53 Turnbuckle ‘
4Ax53HIFF A Projection.Note direction —
@ SR
T08643 4x53 Turnbuckle T08606 6.8 Ball Stud T08606 6.8 Ball End-Steering
Ax53HIFF 6. 8%k k 6.8 BkKPE-4%(m]

|Q| /‘/u“ )

N

Front Upper/Steering Turnbuckle
Al b/ & ERAT

Front Upper Turnbuckle-Right
Al ERAF-B

T08676
M3x25 Screw
M3x2548 22
T08666
M3 Nylon Nut
M3E AR TG
T08676
M3x18 Screw
M3x 181822

T08674
M3x16 Screw

M3x 164224

Steering Turnbuckle-Right
BEhA-A

T08666

M3 Nylon Nut

(K =Y2: 35

Front Upper Turnbuckle-Left
Al BRI

T08674
M3x16 Screw

M3x1 6&“%&
fo

Steering Turnbuckle-Left

HERAT-E

T08666
M3 Nylon Nut

M3 e R B

T08666
M3 Nylon Nut

MIE I &}

T08676
M3x25 Screw ™~ @)

M3x2548 22

é/

T08674 M3x16 Screw T08666 M3 Nylon Nut
M3x16 2%z M3 R =Y

©) Jommw . > ©[H.. .6

T08676 M3x25 Screw
M3x25 1822 M3x18 1822

© [ e——. > ©) [ [— 2

T08676 M3x18 Screw

Y Ture-to -scale diagram 1
(B =i

FEENE

Assemble as many times as specified

[ 7]




Front Suspension
5] Bag-D

M4x10 Screw

& M4x 1048 22
T08666 ©,

M3 Nylon Nut

M3fe iR E}

|
T08674 M3x16 Screw //“
47 | g

W41202 4x12x0.2 Wash ~ 108633 | @ Diff Shaft @
X1eXU.2 y/asher i 25x11.5 Pin N\ L
412x0. 288 ‘ % 2.5x11. 548t | @ i %

T08600 |
—— 5.8x1.9 O-ring

.4 m 5.8x1.9 0If |
B081605 8x16x5 Ball Bearing
8x16x5$ﬂ}7¥( |
' __ 108600 | \
/ \ leferent|a| Housing \\
! I

© [jm ToB674
......... 2 g M3x16 Screw
T08674 M4x10 Screw M3x1 P24
RIRETA : | g\ 3x168Z 22
\0 T08674
@ DWWM] ............. 2 yd S Mdx14 Screw
T08674 Mdx14 Screw \W : Max 1 442 24
Max14 4242 T08611 I/
Front Bumper
AIBAIER
Center Differential
8 552" | Bag-C
T08600 5.8x1.9 O-Ring .Y T08633 T08633 W41202
5.8x1.9 0If D). 20T Diff Gear | 10T Diff Gear 4x12x0.2 Washer
AN 20TER G 10T 4x12x0. 28 K
iy f : | T08633 /

I
B081605
" 8x16x5 Ball Bearing [
8x16x5%MH&

T08635
" Center Diff Connecting Cup | @ N

FhEERER




Center Differential
Bag-C

T08636 5.8x1.9 O-Ring
5.8x1.9 0¥f

Of

B081605 8x16x5 Ball Bearing
8x16x54/ 7%

T08916 M3x12 Screw
M3x 128222

© Do—e

T08633
T08633 __— 20T Diff Gear
2.5%11.5 Pin 20TE R4
2.5x11. 5404t |
\y/\/
(2 T08600
o o) _— Differential Pads
e
T08636 ERER
5.8x1.90-ring
5.8x1.9 0¥If T08916
Z 0 _— Center Diff Gear Mount
HhE G0 RE
T08914

- ))& —— 44T Center Diff Gear-Plastic
AATRER -]

B081605
—— 8x16x5 Ball Bearing

8x16x5%H 7%

T08635
—— Center Diff Connecting Cup

FREERER

T08916
_—— M3x12 Screw

M3x 121842

Center Differential Mount
R R E e | Bag-C g

T08681 M3x8 Screw
M3x81E 22

T08964

Center Differential Plate

R R EIR AR E ER

T08952

Motor Mount

OiAE E EE

T08681
M3x8 Screw

M3x84E 22

T08952

Center Differential Mount

Fp R R 25 [E] E R




Bag-C

T08952

Motor Mount

SiAE E R

Pooa
Tighten the screws with on sheet of paper
inserted between both gears.

P Z BHERAR A —KERRNERE.

T08952

H396 M3x14 Screw
] Motor Gear-16T M3x 148224
@ % DiktE-16T B
T08952 /
M4x14 Screw Mixd Screw S
MAx14984% WxitRis I

T08952 M3x14 Screw T08952 S

M3x141222 3x7x0.8 Washer

@ I:[]m 3x7x0. 8
.2

T08952 M4x14 Screw
M4x1412 22

.2

T08952 3x7x0.8 Washer
3x7x0. 8 &

o] .

H396 M4x4 Screw
M4x4 1222

L

Center Differential
Bag-C

T08674 M4x10 Screw
T08674 M4x 108822

—— M4x10 Screw
M4x 104222 4

Must be purchased separately
X EREYR 10




21 Bag-C/E

B061305
6x13x5 Ball Bearing

6x13x54H 75

T08601

Differential Case

EiRFE Ny
/

T08636 ‘

10T Gear

10Tig%E ((DS)
\ /

'

T08642
M5x4 Screw

sy S

T08673
M3x16 Screw

M3x 1614822

T08641
84mm Center Rear CVD

7 W131602
/ 13x16x0.2 Washer
13x16x0. 28

—

B061305 6x13x5 Ball Bearing
6x13x5%d 7%

Ol .

W131602 13x16x0.2 Washer
13x16x0. 28 &

T08673 M3x16 Screw
T08601 M3x 168222

Differential Case @ Gw
R 2

T08642 M5x4 Screw
M5x 4R 22

om

Rear Swaybar
PH <" | Bag-E

FS2508 M2.5x8 Screw
M2. 5x81222

SS303 M3x3 Screw
M3x34Z 22

ow

T08756 6.8 Ball Stud
6. 8kk

TO08755 2.8 Ball Stud

<

T08760 6.8 Ball End
~ 6BERkEE

w

N

FS2508
M2.5x8 Screw

S§S303

M3x3 Screw —__
oty O

SS303
M3x3 Screw

M3x31R 22

T08601

SS303
M3x3 Screw

M3x31R 22

T08647

Rear Swaybar

Sty

Swaybar Mount

3 04T [ 7E e

2 Assemble as many times as specified

FEENE

[11]




T08605

Rear Hub Carriers
fEER EE
0
0
0 0
L

B081605

8x16x5 Ball Bearing

8x16x54H 7%

=) B131904

T08649 \ 13x19x4 Ball Bearing
Wheel Hex Hub /
NP @ >
\ =X
T08639 —

M4x4 Screw

MaxAtR 2 T08649

2.5x16.8 Pin
2.5x16. 8§M%t

T08640
94mm Drive Shaft

T08639 M4x4 Screw
M4x4 1R2z
© 2

B081605 8x16x5 Ball Bearing
8x16x5%M7&

B131904 13x19x4 Ball Bearing
13x19x 4% 7%

Rear Hub Carrie E T08970
24 R Bag - Rear Arm St:ttener-carloon
TO8970 —

REEHER

2.5x8 Screw

T08666 M3 Niytlon Nut
. M3 [ 2 B

©H

T08675 M4x10 Screw

M4x10 ﬂ!ﬁ%ﬁ
[ 2

ULOUL T08675
T08605 \?/j\t/tasher — M4x10 Screw
= M4x 101822

T08968 M2.5x8 Screw
M2.5x8 1222

O

ol . e

— /
T08971
Rear Lower Arm-Left /
ETEE-x ,
/ T08666
Y M3 Nylon Nut
(k)= 35
/
/
/

TO8779
/ 3x51.5 Arm Shaft
3x51. SIEE4H

V Assemble both Left and Right
HEREMA W




Rear Suspension
7 2=k | Bag-E

T08673
M3x16 Screw —

T08945

T08942
Arm Mount-RF

Q//QEP

4x71 Arm Shaft /

T08608 0 Degree Bushing-Right
Washer
N \

T08674
M3x12 Screw

=

T08674
T08943 M3x35 Screw

Arm Mount-RR

/

T08944

 ~_ T08944
™~ 0 Degree Bushing-Left

T08944

o —— 1 Degree Bushing 5 \

-

T08674 M3)1(12 2 Screw

M3x12 1242
(©) [—m

T08673 M3x16 Screw
M3x16 1222

T08674 M3x35 Screw
M3x35 1842

©) |

T08945 4x71 Arm Shaft
471 IR E




Rear Shock Tower
20 e Bag-E Tuogs4
T08632 Shock Top Ball Stud
Rear Shock Tower

FS310
M3x10 Screw

T08787
M3.5 Nylon Nut

T08612
Rear Body Mount

FS310
M3x10 Screw

FS310 M3x10 Screw
M3x10 122

©mm

BS310 M3x10 Screw
M3x10 1822

©(

T08787 M3.5 Nylon Nut
M3.5E# 1R &

©0H ... 2

Wing Mount
Pl oz | Bag-E

T08612
Wing Mount

T08673

T08673 M3x16 Screw

M3x18 Screw

T08666 ,lelll3 Nylon Nut

OO ...

T08673 M3x16 Screw
M3x16

@Gﬂml 6

T08673 I\/:Igiaxgi 8 Screw

@ M3x1 ,




Rear Upper Turnbuckle
R BRI

Bag-E

Approx.14mm
K 2914mm

. Rear Upper-Left
FEk

A ]
( L N 5 £ I A%
& W 4 { 7
::: NC I —

A Projection.Note direction
EERE

)

T08606
7.8 Ball End-Rear Upper ‘ & /
7.8 BRSkEE-IF E ) T08606 .
\ Y 7.8 Ball Stud Rear Upper-Right _Approx.14mm
By \ 7. 8Bkk . BLE-A A1 4mm
‘/‘\} T08643 = 4 - =
5x40 Turnbuckle ( g = i s = 3
S ] 7~ \ / Z
Tossos  *4ORAT = T v =
7.8 Ball Stud A Projection. Note direction ——
@ 7. BEZZ‘;E /33 = E f"J

T08643 5x40 Turnbuckle
5x40R#F

e

7. 83Kk

10 .

T08606 7.8 Ball Stud

T08606 7.8 Ball Stud T08606 7.8 Ball End-Rear Upper
7. 88kk 7.8 BkkEE-f5 £

.2
Rear Upper Turnbuckle
Bag- E
T08676
M3x25 Screw
M3x 254 4%
Rear Upper Turnbuckle-Right \
BEERF-B T08676
Mx18 Screw
T08666 \
M3 Nylon Nut
M3JE I HE &} T08676 Rear Upper Turnbuckle-Left
\ @ Mx18 Screw B LR
@ T08676
M3x25 Screw
T08674 & M3x2542 22
M4x12 Screw T\
Max1 28854 ' & 4 /f/
T08673 /% > "
M4x22 Screw o~
T08967

Rear Chassis
stiffener Mount

T08666
M4 Nylon Nut

MAfe AR}

T08966

Rear Chassis stiffener
EREREE

M3 Nylon Nut

K=Y 4 35

T08676 M3x25 Screw

T08674 M4x12 Screw
i M3x25 1822

M4x12 4222

T08666 M3 Nylon Nut
M3JE

©H

T08666 M4 Nylon Nut
M4 2 Jp 18

Z}
4 [@

T08676 M3x18 Screw
1844

@ . © [[—— O [—-—

T08673 M4x22 Screw

M3x18

M4x22 1222

Ture-to -scale diagram 1

1:1 R

ETE

Assemble as many times as specified

[15]




Rear S i
Y 52" Bag-E

T08673 M3x10 Screw

(©) [

T08666
M3 Nylon Nut

M3 e - HR £}

e
.’

&)

........ 2
T08674 M4x14 Screw \
T08674
Max1 48R 22 Mdx14 Screw
M4x 148822
...... 4 T08674
T08666 M3 Nylon Nut M3x10 Screw
(@[5 E— :
Shock
g1 oao 7
T08627 2.75mm Plastic Washer T08625/T08626
2. 75mmEBRE I % ____ Shock Bottom Cover :
Ql)-, BETH | |
. " —/ T08666
R N=—" 108627 | ___ M2.5 Nylon Nut \
T08627 lmmmﬂ?%Stliﬂ\l_NaSher CB ____ 2.75mm Plastic Washer M2, 5fe iR e Front-Short
H = 2. 75mm¥BRR R | T08627 | i S
Rear-L
.@ ..... 4 13 ;—251632 ng | ___ Shock Piston | B
T08627 3.3x1.9 O-ri e BES
3.3x1.9 OFR 73. 3x1.9 0FF \ BRAE \
@ [] @ . To8627 \ ‘ W275805 \
..... 8 ; ___ 2.7x5.8x0.5 Washer
1mm Plastic Washer @ 2. 7x5. 8x0. 5@)%_

T08625/T08626 9x1.0 O-ring
9x1.0 0If

O

W275805 2.7x5.8x0.5 Washer

2. 7x5. 8x0. 5
©]

..... 4
T08624 M2.5 Niylon Nut
N2. 5/2REiE Rt
© [IB ..... 4
T08624 6.8 Ball Stud
6. 8Tksk
oL .

1mmZBRZ A |

<>
\
Q ~__T08625/T08626 |

9x1.0 O-ring
9x1.0 OEF [

T08625 ‘
Front Shock Body-Short

_ HERES-E |
/ T08626
/ ReaLShock Body-Long |
EERES-K

\

TU0880

| EER-SEE
TU0882

R R K

Front Shock Shaft-Titan Coated

Rear Shock Shaft-Titan Coated

T08622
6.8 Ball End

6. 8Tk L FE

T08622
6.8 Ball Stud

6. 8Fkk

\
Q)

Assemble both Front and Rear
ARBIANE

2

X2

Assemble as many times as specified

FELHE

[16]




55 Bag-F

Z\
A

)

Eront-Short
A8
Rear-Long
K

T08625/T08626
Shock Top Cover

et

T08627
Diaphragm

Eront-Short
A3
Rear-Long
SRS

T08625/T08626

Eront-Short
A8
Rear-Long
B-K

18.5x1.5 O-ring
18.5x1.5 0If

/

T08625/T08626
Spring Adjuster

ST

N

 J

T08687

Front Shock Spring-Short
ANE RS E -

Rear Shock Spring-Long
ERFEEE-IKC

%.__-‘
;,’.\
o
T08622 )
e )
\

T08623

Shock Boot —

BRHLE

e

I

)

N

T08625/T08626 18.5x1.5 O-Ring
18.5x1.5 OIf

Front Shock
RIBERERR

33

% Bag-F

T08622

Plastic Bushin

BRWE

T08666 M3 Nylon Nut
M3 fe 425}

¥
T08622 Plastic Bushing
BRI E

ZEPR A

W3591 3.5x9x1 Washer
3. 5x9x13

()]

T08673 M3x16 Screw
M3x 164222

©) (| —

.2

.2

T08666
M3 Nylon Nut

g\@

N

T08673

M3x16 Screw —

M3x 164822

g

RRFIFE

Assemble both Front and Rear

X2

Assemble as many times as specified

[17]

BALKE

L&

HEIFNA

Assemble both Left and Right




| B Bag-F

T08666 M3 Nylon Nut
M3 Je 4% 6

© [

T08622 Plastic Bushing
BRWE

.2

W3591 3.5x9x1 Washer
3. 5x9x13

o

T08673 M3x16 Screw
M3x 168822

@ (]m 2

T08622
Plastic Bushing

BRME \

O

T08666
M3 Nylon Nut

T08673
M3x16 Screw

M3x 164222

Receiver/Servo
Rl siann | Bag-BlJ

M3x8 Screw

iT ii / -I\I/-ng81€(;)78:o)\crew

‘ M3x 104822

ST \W3708
L 3x7x0.8Washer

L[]
I | T08961

|
/Servo Mont
AR S e

M3x81E 22

W3708 3x7x0.8 Washer
3x7x0. 8# 7

©]

T08673 M3x10 Screw
M3x104822

© (o—

T08674 M3x8 Screw
M3x81R 22

O B

\
%

T08674
M3x8 Screw

M3x81E 22

V Assemble both Left and Right
‘s HEREFA

X Must be purchased separately

EREYR W




Receiver/Servo
RIS) i mmn Bag-B

T08673
M3x8 Screw T08972

Receivn Box Coven
T02087 ?‘i B AE
/it
¥
<

Antenna Pipe

REEE Q\Q} T08673
8 M3x8 Screw
( M3x8HE 22
<@%

T08972
Receivn Box

LI

T08674
T08673 M3x8 Screw M3x10 Screw
M3x84Z 2%

5% M3x 104222
@ (lm .5

T08674 M3x10 Screw
M3x101222

©)mm

Bag-B

T08962
Battery Case

ERIES

\ Vetcro Tape

AR

X Must be purchased separately 2 Assemble as many times as specified

ERMY& FREH = W




ESC Mount

T08962
M3x8 Screw
M3x8HE 22

T08674

rlNA\‘V//% .../

4‘4

A«m./
e

T08992
M4x8 Screw
M4x8 244

44
DA

Double-side Tape

EHE

-2
o
©
m
S
S <
m . g
o |8 < z
I 2| |5y
oo e S %i
X% 2w | SR
e == ol | =2
g m
w RIS
(o 0] o [e)) S
™ Nis (32) =

[20]

X Must be purchased separately
Yk




Bag-G

T08674 M3x12 Screw
M3x 124222

@DX—’?“ 2

T08674
M3x12 Screw

M3x 128822

T08940
Wing Screw Washer

ERBLER

T08440
Wing

=3

Bag-H

T08648
Rim

i

Assemble as many times as specified Must be purchased separately
X4 EFETe TSR 7]




42 % Bag-D/E

T08913
17mm Hex Nut
17mm7 B AENE

T08913
17mm Hex Nut
17mm7S FRERNE

17mm7< AR 42

T08913 17mm Hex Nut

4

0

p

/R
@,

[22]

HEEMA

V Assemble both Left and Right
R




EENEED

Mask the windows from the inside.
BENG iR EENRLK

b

Paint the body shell from the inside

using spray colors.

EERNEBR,

Bag-J

23]




Exploded View

£y

T08601 \ 7

708600
N
@V& T081605 T08673

, .
T08643 & 08953 _T08961
é

T08606 A@o R T089%

smmﬁ | 1 mw

T08955 m

s &

T08631 TO8787 T08986 - T08674
TUOSBd g “TU0839

Wa\ /Smme
08676 NS _W131602

S 7\ 108601 Qp _Tosea

; smmom Qv _B081605

Tose74 - @f’ — 108636

T08647 &
T08643 ~ @
Tos611_T08673, O T08600 — <@
. ™ T08639 T08636 m Q
ﬁ T08763 /

T08968 388\ «%“ v qommwu
T08645 -\ o

T08603
- J. @ _T08669
Smmom T08603 — _T08603 108633 @
o\ 3%8 ) T08604 To8648 "
» @ 08603 708600 ﬁ.
T08606 — sm%m \,— =\3mm$
T08673 mom&om \
T08969 - o758 @ @ B081605 @\g
- B081605 T08675 T08634
Q 4 o
$ m‘.a T08649 @ T08913
T08673 —

T08601 WA131602

T08666

s T08605 /
c/\\NW\MSmSO o MW \ pw
T08675- g \&5° _ B081605 /

/
T08648

T08622
[ ]
Walam%m
\
<7 108666 _T08623

/ o war5805

T08627 ~_ \,\.
T08625
_TU0880 = “X

_-T08687

<
¥

708622

T08674

ﬁ\ T08940

T08952 :
T08940
R — . T08952 __ | ®e " 103052 N/
\
¥ T08681 H3%6_, @ B,
% | ﬂ Q._.ommﬁ T08634 @
v ¥ @ ] -
- % P 108952 % B081605 N
T08972 To8964 < T08967 T08600 L
RIS Q@  rosess =
N oo O T08633
% T081605 T08601 K @a " Tos600 T08612 AN
— —
S\ T08916 @ ? T08612
0 — —— T08636
02087 T08914 w
— T08986
a T TU0884
omv / T08600 AN ¥ \ l N
Y Vam&w T08636 T08965 T08645 @ T08787 « A “~
/M/Sm%w 8061305 Bos1605” X /o/ P
i’ W41202 Tose3s ~ O N2 TU0B84
T08972 ) T08633 %, <

08612 7 \ T08973
T08635 Smm/mm T08674 7¢ {/ / ¢ o6z
T08952 U T08601 T08973
B061003 f\ém%c U @ \ 08606 & _T08623
T08674 e Pants
08651 \ &w = To8606 “To8674 f T08612
-y i ) Sm%m 22 108625
T08674 smmﬂ 0 sm@% ¥ N N &388 \ —~
— N T08647
I Smma ¥ oy TOS6T3 / f o Toa622 ‘f
T08606 T08687
< g «%%w smmom ® ®/ T08943 \ _T08640 /o ’
0 B061003 \ T08944 B081605 T08626_
3%8 o % smma T08628 A 8%3 \ 708676 &
D ®

\
\ \ %
T08971 T08627 — €%
m 8 73 a674 T08606 -, 7 @\Sm@a “ o
T08606 A - W275805
08606
ﬂwmmw B} D PO\ >Ny :
T08642 < / TUOBE2 —
T08956 3%% 1 A Iy A | , 108779 T08675
© -B061003 ] LR % Tose73 %
s T08666

/
T08649




Parts list for T8E V3 off-road buggy-1 T8E V3t & Z=fc 4 8-1

T08680 T08769 T08641 T08642 H396
o® M5x4 Screw o® M5x4 Screw
Side Plate-Right 2 1pcs 84 1pos [[ [“[[”]]”] ]U -
Spring Mount X crew
fMitR-£ 1pcs B3 EEE dpcs o |"' ® @ i :{E' 16 1pcs
Side Plate-Left []] $hoch<:ToRMount 84mm Center Rear CVD 110mm Center Front CVD Motor Gear-16T
MAR-% 1pcs BRLERE dpos 84mm* J5CVDIpcs 110mm A FCVDIpcs BEA-16T 1pcs
T08600 T08601 T08603 T08604
King Pin Bushing Left 1pcs Right 1pcs
1pcs Oo® \3x3 Screw op KEHME 4pcs ( P 9 P )
84 2pcs 1pes ) 1 i ) ”
©mmw M2.5x8 Screw
Differntial Housing  Differntial Pads ﬂiﬁ 3pCS N y \ N\ _#4
EHF 1pcs EFEB K 1pcs N2 e/
) Differential Case 8§ 48 Swaybar Mount — ) — Steering Block
O-ring . o B 1614 & E B 1pcs Front Hub Carriers 12 Degree
O 1pcs EREE AIHCHE1 25 e
T08605 T08760 T08612
Washer
#BF 4pes \ 7.8 Ball End-Rear Upper
Left ipcs /58) (&a\ Right 1pcs C. ==\_J 7.8 A B £ 2pcs
\ 6.8 Ball End-Swaybar
L\ 6.8 HRKEE-FH T 2pcs \6.8 Ball End-Steering =
:.‘_;. . /) 6.8 K E-# 8 2pcs f I )
\ \ 5.8 Ball End-Steering Servo 7.8 Ball End-Front Upper : py
Rear %l:g %amers 5.8 RSLEB-$4 1A Tpos 7.8 HSKEE-3 | 2pos Véggmgoggggémum \'fs:sr
T08606 T08611

Q=L I =000 =mam ﬁ\ ﬂ

)

6.8 Ball End-Steering
6.8 Bk EE-HEE) © e/ — =

6.8 BRK BE-Fh 14T

Dirtcover Rear-Left Dirtcover Rear-Right Front Bumper
5.8 Ball End.Steering S 7.8 Ball End-Front Upper JEHERAR-E 1pes JEHRAR-A 1pcs BIBHHEAR 1pcs
? .8 Ball End-Steering Servo 8 BRLEE-mT £
Q 5.8 ERK BE-#5 6] Al AR [
TU0884 T08623 T08625 T08626
® )
S 2pcs
4 2pcs
Ball Stud pcs ——— 2pcs 2pes o
Rk 2pes - Shock Boot P b
) [[H 2pcs [[@ 2pcs ] BERBLE MMM 2pCs L dele]
Servo Arm M3 Nylon Nut M3.5 Nylon Nut Front Shock Body — s Rear Shock Bod — 2pes
fAIBR MIERZE  MISEREE L HRERS B0 20cs| | camme 0 52 2pcs
T08627 T08688 T08689

T08687

Front Shock Spring
IR HE 2pcs

Rear Shock Spring Front Shock Absorber Rear Shock Absorber
ERB#E 2pcs AR RR 2set L — RS 2set




Parts list for T8E V3 off-road buggy-2 T8E V3 & A4 8-2

TO8632

T08633

T08634

& ©

4x12x0.2 Washer
4x12x0.28 K 4pcs

6x11x0.2 Washer
6x11x0.28 5 2pcs

[® s

Front Shock Tower S bi ’ Diff Connecting Cup
s Rear Shock Tower = = iff Shaft 2.5x11.5 Pin
B EZR 1pcs ERER pcs Y 10TZ &% 4pcs Z IR 2pcs 2.5x11.5%0%t 2pcs E RN 2pcs
T08981 T08986 T08637 T08914 T08639

M3x12 Screw S
M3x12884 4pcs,

o® M4x4 Screw

| —
E:I]: Q #8242 2pcs
— S L 1 ‘ )
OFF 1pcs n‘l-_'!
Center Diff Connecting Cup ‘ 2.5x16.8 Pin 44T Center Diff Gear-Plastic 95mm Front CVD
R EERER 2pes 11?;;;52‘)08 ig';f;f:% 1pos 2.5x16.844F 4pcs A4THEZR -2 1pcs 95mmAICVD 2pcs
T08640 T08643 T08645 T08916 T08647

om M4x4 Screw
#2844 2pcs

G TCOT W 3x40 1pcs

° ]

1pcs
ﬂ/’ﬁ'\

4x53 2pcs i ) o o] M3x12 Screw
RN DN 540 2pcs S $244 4pcs
94mm Rear CVD %S 4x73 Arm Shaft Center Diff Gear Mount Front/Rear Swaybar
94mmfSCVD 2pcs Tmbickde Set g’ 4xT3HEE H 2pcs o B4 1pcs B 5 B AR
T08648 T08649 T08651 T08660 B061003/T08662
=~ i Buffer Screw
BT RL 2pcs Small Clip =\ |:|
o 4pcs NEEER 8pcs
AR dpcs m
N <)
@ 2.5x16.8 Pin
Rim 17 Hox Nut 2.5x16.8M ¢ Steering Rack Mid Clip 6x10x3 Ball Bearing
#4E 2pcs 17mmA &R 4pos [ R EE IR 1pcs S [EEX 8pcs #& 6pcs
B061305/T08663 | |B081605/T08664 | |W275805/T08667 || TO8666

ol

6x13x5 Ball Bearing

Q!

8x16x5 Ball Bearing

©

2.7x5.8x0.5 Washer

M2.5 Nylon Nut

M3.5 Nylon Nut

OlL

M3 Nylon Nut M4 Nylon Nut

7 6pcs & 6pcs 2.7x5.8x0.58 - 6pcs M2.58 12 M3.5E &2 &7 M3BREE 6pcs MAB R IER 6pcs
W41202/T08868 ||W61102/T08669 W3591/T08670 T08675 T08678
@ n M3x3 Screw
M3x3 #8% 8pcs
O WD 755 5 socs
Maxs 82 8pos
4x12x0.2 Wash 6x11x0.2 Wash 3.5x9x1 Wash © M v 25 5.8x1.9 Diff O-ri
x12x0.2 Washer x11x0.2 Washer .5x9x1 Washer . & Screw .8x1.9 Diff O-ring
4x12x0.28 f5 6pcs 6x11x0.28 5 12pcs 3.5x9x1# / 6pcs mgxi i?ﬁ 8pcs 5.8x1.9Z O 6pcs
T08673

M3x5 Screw
242 8pcs
M3x6 Screw
24 8pcs
M3x8 Screw
#24 8pcs

M3x10 Screw
4242 8pcs
M3x12 Screw
24 8pcs
M3x16 Screw
2% 8pcs

M3x18 Screw
#244 8pcs

244 8p

M M3.

©0

M3x30 Screw
cs

W 24 gpcs

M4x10 Screw
242 8pcs

(©) (mm

5x25 Screw

M4x22 Screw
244 8pcs

M4x14 Screw
24 8pcs

M4x16 Screw
24 8pcs




Parts list for T8E V3 off-road buggy-3 T8E V3HMEF R4 E-3

T08674

M2.5x8 Screw

242 8pcs

M3x8 Screw

242 8pcs
M3x10 Screw
24 8pcs

M3x12 Screw
244 8pcs
M3x14 Screw
244 8pcs
M3x15 Screw
24 8pcs

M3x16 Screw
#242 8pcs
M3x18 Screw
$244 8pcs
M3x35 Screw
24 8pcs

M4x10 Screw

#24% 8pcs
M4x12 Screw
$242 8pcs

N M4x14 Screw
#2244 8pcs

T08676

T08679

T02087

M2.5x8 Screw
24 8pcs
@ I:ﬂm M2.5x18 Screw
242 8pcs
@\ M3x10 Screw
4242 8pcs

M3x14 Screw
424£ 8pcs

M3x18 Screw
24 8pcs
@ M3x20 Screw
AN\ 824 8pcs

1mm Plastic Washer
1mm 2R# 5 4PCS

@ 2.75mm Plastic Washer
2.75mm & 4PCS

~y

Double-sided Tape
MER 1pcs

Antenna Cap
K& EE 1pcs

3.3x1.9 O-rin: a_ )
Ol Fritad O[] emmmm— > O[553 %cs Alfemna Casing
W131602/T08304 | |W3708/T02081 TO8750 TO8751 TO8752
Buffer Screw I |
H:D Zi24 2pcs @ ) . ) @I:l .
Front Hub Carrier Bushing King Pin Bushing
AR EHE 4pos KEBHE dpcs
3x7x0.8 Washer
13x16x0.2 Washer 3x70.8 Washer @ 3XTX0.88 2pos @(]m M4’26 Screw @ (Im M4’24 Screw
13x16x0.22 & 6pcs 3x7x0.82 & 10pcs B4 4pcs B4 4pcs
TO8753 TO8754 TO8755 TO8756 TO8757
M3x3 Screw
244 6pcs
6.8 Ball Stud 6.8 Ball Stud 6.8 Ball Stud Swaybar Ball Stud 6.8 Ball Stud
B3k 6pes Rk 6pes B3k 6pes B AT ER K 6pcs IRk 6pces
TO8758 T08759 TO8770 TUO0882 TUO0880
O
Q — W m [ E—
6.8 Ball Stud 6.8 Ball Stud Shock Absorber Top cover Rear Shock Shaft-Titan Coated Front Shock Shaft-Titan Coated
Bk 6pes Rk 6pes MBS L% 4pcs R R - 48K 2pcs A8 R Hh-9E 5K 2pcs
TO8763 TUO0839 T08942 T08943 T08944
@ 2pcs 2pcs
0 ©CaJO o) || (BeC_390) @ @ @
\L——(l/
2pcs 2pcs 2pcs
Arm Mount-FF Arm Mount-FR Arm Mount-RF Arm Mount-RR Arm Adjust Set
BB E EE-FF 1pcs BB EERE-FR 1pcs BB EEE-RF 1pcs BB EEE-RR 1pcs EEESE
T08945 TO8771 T08954 T08955 T08956

4x71 Arm Shaft
AXTHEREH 2pcs

18.5x1.5 O-ring
18.5x1.5 O¥F 4pcs

9x1.0 O-ring
9x1.0 OFF 4pcs

Servo Saver Body

EHE S 1pcs

Servo Saver Nut
ZEIRE 1pcs

!

Servo Saver Post

&% 2pcs

=

Servo Saver Spring

s 1pcs




Parts list for TS8E V3 off-road buggy-4 T8E V3HME R4 E-4

TO8775 TO8776 TO8777 TO8778 TO8779
[___as@)m ) Gl TCO T Yuamp QAT TR 1 o 11 ————m
3x40 Turnbuckle 4x53 Turnbuckle 5x40 Turnbuckle 5x58 Turnbuckle 3x51.5 Arm Shaft
3x40HI#F 2pcs 4x53$1+F 2pcs 5x40HI#F 2pcs 5x58HI4F 2pcs 3x51.51 2B i 2pcs
T08959 T08960 T08961 T08962 T08964
o000
OO
. B
Buffer Plate Chassis Servo Mont Battery Case Center Diff Upper Plate
SR 1pcs &% 1pcs fal AR 88 B 2pcs EBthZE 1pcs BT 24T 1pes
T08965 T08966 T08967 T08968 T08969
M2.5x10 Screw [©) =] E,I‘;Q};;‘gf rrier Bushing
© pum 24 10pcs ¥ pes
Left 1pcs
H Right 1pcs

CNC 7075 Chassis Brace.Front

CNC 7075 Chassis Brace.Rear

Front Arm St:ttener-carloon

Front Lower Arm

g R Tees JERHRE 1pcs BISBE IR Tpcs WTER
T08970 T08971 T08972 T08951
M2.5x10 Screw © ga;her
@[]- 244 10pcs 2pcs i

Rear Arm St:ttener-carloon

EEEEA 1pcs

m o

Right 1pcs

Rear Lower Arm

ETEE

Receiver BoxiZ & 1pcs

|

Body
% 1pcs

®

Wing Screw Washer
REBL4B S 2pcs

T08952

T08953

Center Differential Mount /
Motor Mount

A SRR B B X DA B E R

Q © 1pcs

@ M4x14 Screw
M4x14884 2pcs

© [
M3x14 Screw
M3x 14824 2pcs

3x7x0.8 Washer
3x7x0.8# 5 2pcs

ﬁ Top 1pcs

Left 1pcs
Bottom 1pcs

Servo Saver

S




e R
www.teamcrac@



	封面
	页 1

	電子1
	電子2
	第1页.pdf
	页 1

	第2页.pdf
	页 1

	第3页.pdf
	页 1

	第4页.pdf
	页 1

	第5页.pdf
	页 1

	第6页.pdf
	页 1

	第7页.pdf
	页 1

	第8页.pdf
	页 1

	第9页.pdf
	页 1

	第10页.pdf
	页 1

	第11页.pdf
	页 1

	第12页.pdf
	页 1

	第13页.pdf
	页 1

	第14页.pdf
	页 1

	第15页.pdf
	页 1

	第16页.pdf
	页 1

	第17页.pdf
	页 1

	第18页.pdf
	页 1

	第19页.pdf
	页 1

	第20页.pdf
	页 1

	第21页.pdf
	页 1

	第22页.pdf
	页 1

	第23页.pdf
	页 1

	第24頁爆炸圖.pdf
	页 1

	配件1.pdf
	页 1

	配件2.pdf
	页 1

	配件3.pdf
	页 1

	配件4.pdf
	页 1

	封底.pdf
	页 1




